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TESTING CERT. #3193.01 Date: 2-15-2017

CERTIFICATE OF TESTING

For the Account Of: Burch
4200 Brockton Dr SE
Grand Rapids, M| 49512

Contact: Customer Service

Client's Identification: Bespoke

TEST PERFORMED NFPA 260 Standard Methods of Tests and Classification System for Cigarette Ignition Resistance of
Components of Upholstered Furniture — 2013; Fabric Cover Test and UFAC Fabric Classification Test
Method - 1990; Standard Test Methods for Cigarette Ignition Resistance of Components of
Upholstered Furniture ASTM E1353-08ae] - Cover Fabric Test

TEST RESULTS

Specimen Char(ilf.sngth
1 0.4
2 0.4
3 0.4
NOTES
Test Conditions: 70 +4°F, 65 £5% Relative Humidity
ACCEPTANCE CRITERIA

1. If the lest specimen has no ignition, or if no individual specimen yields a vertical char of 45 mm (1.75 in: ASTM states 1.8 in.) or
less, the fabric is classified a Class | cover fabric.

2. I he vertical char of the test specimen greater than 45 mm (1.75 in.; ASTM states 1.8 in), the fabric is classified a Class Il cover
fabric.

3. If an obvious ignition of the polyurethane substrate occurs on the test assembly, the fabric is classified a Class |l cover fabric.

CONCLUSION Based on the above Results and Acceptance Criteria, the item tested is:
[ Class |
[ class

CERTIFICATION I certify that the above results were obtained after testing specimen in accordance with the procedures and equipment
specified by the standard slated above.
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June 5, 2015

Burch
4200 Brockton Dr SE
Grand Rapids, MI 49512

Reference: Laboratory Test Report
Lab Identification No. 15343
Invoice No. 46157 (Attached)

Dear Burch:
One (1) fabric sample, identified as BESPOKE, was
received and tested in accordance with the California

Technical Bulletin 117-2013, Section 1, Cover Fabric Test.
The results are as follows:

Test Results - Char

1l2mm l4mm 15mm

The sample submitted meets the requirements of the above
standard. There were no ignitions or smoldering after 45
minutes on any of the three specimens tested. In addition,
none of the three test specimens displayed a char which was
greater than 45 mm.

If there are any questions or when we can be of further
assistance, please let us know.

Sincerely,

Brian S. Dement

BSD/mr
Attachment
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